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Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit PARS
INE_ABS PARS 10 déRe INE_ABS PABS
SPURIOUS_LINE_ABS
20 dBm
. NV\N—J‘;\'\M& e '\f‘m...ﬂ;\'\o\m
- - 40 dem - — — pmn ™
sl e
50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 892.14143 MHz -44,08 dBm -31.08 dB 30,000 MHz 1,000 GHz 1.000 MHz 957.09885 MHz -44.,04 dBm -31.04 d
1.000 GHz 1.840 GHz 1.000 MHz 1.61982 GHz -44.19 dBm -31.19 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.78102 GHz -44.,46 dBm -31.46 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.62150 GHz -43,05 dBm -30,05 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.07643 GHz -42,99 dBm -20,99 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.85792 GHz -38.51 dbm -25.51 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99592 GHz -38.67 dBm -25.67 db
9.000 GHz 13.000 GHz 1.000 MHz 12.58530 GHz -39.42 dBm -26.42 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.67579 GHz -39.51 dBm -26.51 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.92287 GHz -27.34 dBm -14.34 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.91537 GHz -27.21 dém -14.21 d&
—_— —
)i 2 )i [
L JL ) L JL J
12:31:42

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dBm WH’M
40 dBm —— - - L o PV
o]
dBi
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 887,29385 MHz -44,29 dBm -31.29 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.08963 GHz -44.46 dBm -31.46 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.50714 GHz -42,75 dBém -29.75 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.99942 GHz -38.41 dBm -25.41 dB
9.000 GHz 13,000 GHz 1.000 MHz 10,55006 GHz -39,30 dBm -26.30 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.89987 GHz -27.30 dBém -14.30 d&
i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG391402B

LTE Band 2 / 20MHz

@) (Spectrum )
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit PARS
INE_ABS PARS 10 déRe INE_ABS PABS
SPURIOUS_LINE_ABS
20 dBm
"\f\'«.,;\'\v\\ oo N MH!\'\A.M
. A - mind” 0 b o . - o
poreelge T fonaragr et
50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 933.34583 MHz —44.18 dBm -31.18 dB 30,000 MHz 1,000 GHz 1.000 MHz 957.09885 MHz -44,02 dBm -31.02 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.60009 GHz -44.52 dBm -31.52 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.64921 GHz -44.45 dBm -31.45 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.63814 GHz -42,91 dBm -29,01 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.53665 GHz -42.,56 dBm -29.66 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.89343 GHz -38.66 dbm -25.66 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99342 GHz -38.63 dBm -25.63 db
9.000 GHz 13.000 GHz 1.000 MHz 10.54456 GHz -39.36 dBm -26.36 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.55256 GHz -39.42 dBm -26.42 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.91287 GHz -27.35 dBm -14.35 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.91887 GHz -27.34 dém -14,34 d&
—_— —
)il [ )i ra

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dBm '\f\..._‘r’;l\w,\
40 dem oAt . - n”
. I e el o
-50 dB
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 986,66917 MHz -43,94 dBm -30.94 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.72519 GHz -44.46 dBm -31.46 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.,98183 GHz -43,09 dém -30.09 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.92942 GHz -38.68 dBm -25.68 dB
9.000 GHz 13,000 GHz 1.000 MHz 1055156 GHz -39.28 dBém -26.28 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.90787 GHz -27.39 dBém -14.39 d&
i
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s=amranas. FCC RF Test Report Report No. : FG391402B
Frequency Stability
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MFHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0012
40 Normal Voltage 0.0009
30 Normal Voltage 0.0002
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0001
PASS
-10 Normal Voltage 0.0013
-20 Normal Voltage 0.0014
-30 Normal Voltage 0.0022
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0000
20 Battery End Point 0.0012
Note:

1. Normal Voltage = 3.89 V. ; Battery End Point (BEP) = 3.45 V. ; Maximum Voltage = 4.45 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG391402B

LTE Band 5 (Main PA)

Peak-to-Average Ratio

Mode

Mod.

LTE Band 5/ 10MHz

QPSK
RB Size

16QAM 64QAM

Full RB

Middle CH 4.70

Full RB Full RB

Limit: 13dB

Result

5.45 5.91

PASS

LTE Band 5/ 10MHz / QPSK
Middle Channel / Full RB

LTE Band 5/ 10MHz / 16QAM

Spectrum 3 Spectrum £
Ref Level 30.00 cBm  Offset 14,00 b Ref Level 30.00 cBm  Offset 14,00 b
lo_att 0 dB__AQT 2ms @ RBW 10 MHz lo_att 0 dB__AQT 2ms @ RBW 10 MHz
@153 view @153 view
;‘*‘*-v-,' - e
o - o
it
00 : 00 e
\ N
Y \
16+ : 1E- v
| Y
ﬂ ‘.
1 v 1
f
|
| |
F 836.5 MHz Mean Pwr + 20.00 di F 836.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2252 cbm 2747 dbm 4.95 dB 2.35 dB 4.14 dB 4.70 dB 4.67 dB Trace 1 | 2144 cbm 27,25 dbm 5.80 dB 2.93 dB 4.78 dB 5.45 dB 5.71 0B
e — — — —
CERRREE ] W e

NA

Middle Channel / Full RB

Spectrum k2
Ref Level 30.00 cBm  Offset 14,00 b
lo_att 0 dB__AQT 2ms @ RBW 10 MHz
@153 view
=l
o an
B
00 <
Y
1E-
|
1 t
F 836.5 MHz Mean Pwr + 20.00 di
C y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 2065 cbm 26,96 dbm 5.31d8 3.04 0B 5.07 dB 5.91 dB ©.20 dB
——
[ EEERREE ]
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s=amranas. FCC RF Test Report Report No. : FG391402B

26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.28 | 1.29 | 297 | 297 | 486 | 4.88 | 9.83 | 9.77 - - - -

LTE Band 5
Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

Spectrum b ctrum =
Ref Levi 0.00 dém  Offset 14,00 db & RBW 30 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.01 dBm| ™Il 1543 dBm|
L 836.61190 MHz 836.486880 MHz
20 dB 1 20 d8 .
oo e A mdR 26.00 dB nde 26.00 dB
- Indani T I T 1.278300000 MHz, o A e T Ay 1.286700000 MHZ|
= Q factor \ 654.5] b qQfactor | 650.1
[\
0 dém + - 0 dam: : I
Ty L 1/ y
-10 dBm % -10 dBm ¥
/ S / \
20 dBm — L 20 dem —
Jl I e i Y ot e
“a0 dgm =30 de et e
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML 1 835.6110 MHz 16.91 dBm ndB down 1.27683 MHz ML 5364685 MHz 15.43 dBm ndB down 12867 MHz
T1 1 6 MHZ -9.08 dBm nds 26.00 d8 T1 1 835.8538 MHz -10.59 dam ndé 26.00 d8
T2 1 135 MHz -9.09 dBm  factor 654.5 T2 1 £37.14D6 MHz -10.46 dBm  factor 550.1
b ( J( ) -

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

Spectrum b ctrum =
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.31 dBm| ™Il 17.56 dBm|
M1 836.80570 MHz ] 835.45100 MHz
20 d8 20 d8
N W T P O A 26.00 dB ) o I S 26.00 dB
04 ! - Bu \ 2.973000000 MHz 104 7 Sl D ¢ b v 2.973000000 MHz
- 7 Q factor | 281.5 b T Q factor 281.0
0 dem — e 0 dam 4 K
g v i B
10 dBm - T -10 dBm f T
/ \ . \
20 dBm f . 20 dBm i ‘\
— A \ PN A N N
30 dBm— o= = ~ -30 dém
-40 dBm -40 dBm
-50 dBm -50 dém
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 835.8057 MHz 18.31 dBm ndB down 2.973 MHz ML 1 35,451 MHz 17.56 dém ndB down 2,573 MHz
T1 1 835.0195 MHz -7.77 dém ndé 26.00 dB T1 1 835.0195 MHz -8.36 dBém ndé 26.00 d8
T2 1 837.9925 MHz -7.39 dBm  factor 2815 T2 1 B37.9925 MHz -7.93 dBm  factor 281.0
L L J L L J [
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SPORTON LAB.

FCC RF Test Report Report No. : FG391402B

ectrum ectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.04 dBm| ™Il
837.19900 MHz 834.85200 MHz
20 e 20
. . xndg 26.00 dB Y . ndB 26.00 dB
04 S A e T i e 4.855000000 MHZ, 104 i s TR VA Vo e SV Y 4.875000000 MHZ|
! Q factor 172.4 ] Q factor l 171.2]
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g Y A -
B —— ] / \
-30 & I
RENFRPY NN
-0 d
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 837.199 MHz 16.04 dBm nd8 down 4.855 MHz ML L 34,857 MHZ 15.59 dam nd8 down 4.875 MRz
TL 1 834.082 MHz -9.46 dBm nd8 26.00 dB T1 L £34.012 MHz -10.62 dBm nd8 26.00 dB
T2 1 838.938 MHz -10.09 darm qQ factor 172.4 T2 1 B38.888 MHZ -10.34 dam qQ factor 171.2
trum &3 ectrum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.50 dBm| ™l 17.14 dBm|
M1 838.5980 MHz ) 895.2610 MHz
20 20
Ao ol 26.00 dB S - -_ndB 26.00 dB
04 - e B T \ 9.830000000 MHZ, 104 f T ~ SR 9.770000000 MHZ|
i Q factor L 85.3 [ L 85.5
/ | [ |
0 = o od —7 e
i ¥ ¢ ¥
10 df -10 o
i T 7 §
/ \
20 d 1 \‘ 20 d / \
\ - / \ o !
o L \ NS L
-av'deiny VSV -0 S e TE
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 838,598 MHz 18.58 dam nd8 down 9.83 MHz ML 35,781 MHz 17.14 dBm nd8 down 9.77 Wz
TL 1 831.585 MHz -7.73 dBm nd8 26.00 dB T1 L B31.565 MHz -6.62 dBm nd8 26.00 dB
T2 1 841.415 MHz -7.67 dBm qQ factor 85.3 T2 1 B41.355 MHz -8.49 dam qQ factor 5.5
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Report No. : FG391402B

Occupied Bandwidth

Mode

LTE Band 5 : 99%0BW(MHz)

BW

1.4MHz

3MHz

5MHz

10MHz

Mod.

QPSK

16QAM

QPSK

16QAM

QPSK | 16QAM

QPSK

16QAM

Middle CH

1.09

1.09

2.70

2

.70

450 | 451 | 9

.05

9.01

LTE Band 5

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Spectrum b ctrum =
Ref Level 30.00 dém  Offset 14.00 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.90 dBm| ™l 17.19 dBm|
" 836.70700 MHz ) 836.64550 Mz
= - B 1.093706294 MHz @ | 1.093706294 MHZ
1M e [t O e PP CA
10 df : 10 d F
0 dem i I 0 dam. 3 .
/ \ / N
10 dBm i — -10 dam - -
20 dBm 2 - 20 dBm —£ 1
Vi e R R Al 4 \
M [ La ke e 'd e
-30 dBm L g N 3 — :
o RPN A
~40 dBm -40 dem
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value ¥-value |__Function Function Result
ML 1 836.707 MHz 16.38 dBm ML 1 B35.6455 MHz 17.13 dém
T1 1 835.95175 MHz 9.85 dém Occ Bw 1.093706294 MHz T1 1 835.96014 MHz 10.49 dBm Occ Bw 1.093706294 MH2
T2 1 837.04545 MHz 10.77 dBm T2 1 83705385 MHz 7.79 dém

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

trum b ctrum =
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.07 dBm| 17.16 dBm|
20 g8 0090 MHz 20 d8 837.47100 MHz
I QLR T 302697 MHz 2% PPN = 2.703296703 MHz
10d 5 10d i
/ \ /
0dem, / ! odam /
10 dBm: + T -10 dBm: £ -
{ \ / \
20 dBm - — 20 dem £ 4
i S A LN ) |~ L~ Y L~
-30 dem - ' 230 dm—— s SV
~40 dBm -40 dem
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value ¥-value |__Function Function Result
ML 1 835.5009 MHz 17.07 dém ML 1 637.471 MHz 17.18 dém
T1 1 835.15734 MHz 11.91 dBm oce Bw 2.697302697 MHz T1 1 835.14535 MHz 11.34 dBm oce Bw 2.703296703 MHZ
T2 1 937.85465 MHz 11.73 dBm T2 1 83754865 MHZ 10.27 dBm
L I J L b wa L JU
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SPORTON LAB.

FCC RF Test Report

Report No. : FG391402B

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

2ctrum ectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.60 dBm) ™M1[1] 15.45 dBm)
- " 835.03100 MHz - o 838.05600 MHZ,
-  OccBw 4.495504496 MHz - Occ Briy 4.505404505 MHZ
g e A AN ool B TN B MY Al e
10d T 104 T e
04 / 04 | |
/ \ ] T
104 . \\ 10 di 5 A
{ \
204 - \ 20d / \
\ / \
[t Cial e -30 -4 |
T T BT YAV RN e
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.031 MHz 16.60 dam ML B3E.05E MHz 15.45 dam
T1 1 834.25225 MHz 11.24 dBm Oce Bw 4,495504496 MHz T1 L 834.24226 MHz 11.03 dBm Oce Bw 4,505494505 MHz
T2 1 838.74775 MHz 10.44 dBm T2 1 838.74775 MHz 9.49 dam
L I 4 [S JL -

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

trum &3 trum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.12 dBm) ™M1[1] 17.25 dBm)
- " 835.1610 MHz - 834.7620 MHz
T A . By 9.050949051 MHz . . Occ Bw 9.010989011 MHZ
r NP W, P Aol T LA™ A g Wit -, SR
10 df 10d - .
1
{ ! \
o d J 0 di | L
/ [ \
/ |
-10 df 10 di 7
/ /
204 4 20d 1
~ / P,
v J ] — A Ny
a0 GER = L = 30 dér = o
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835,161 MHz 18.12 dam ML L 34,782 MHZ 17.25 dam
T1 1 9319845 MHz 12.65 dBm Oce Bw 9.050943051 MHz T1 L £32.0045 MHz 11.20 dBm Oce Bw 9.010969011 MHz
T2 1 84103585 MHz 12.24 dBm T2 1 8410155 MHz 11.26 dBm
L I 4 [S JL -
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Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHEGHBEKARS_ PARS
s 3 3 AkS Line _$PURIDUS_LINE_ABS PAS:
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine /.‘ s
10 dem 10 dBm ’ ‘gl
0dB 0 dem }
-10 dém -10 dBm
SPURIOUS_LINE_ABS K
-20 dem -20 dBm—
-30 dBm -30 dem \
» \W e “L
50 dem < 50 dBm
O E— S
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 826.0 MHz | |[Start 8a7.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,98002 Mhz -48.03 dem -35.03 06 847.000 MHZ 849,000 MHZ 100,000 kHz 84873327 MHz 20,45 dbm ~9.56 dB
£23.000 MHz 824,000 MHz 20,000 kHz 823,99950 MHz -21.72 dém -B.72d8 949.000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -20.71 dBm -7.71 d8
824.000 MHz 826.000 MHz 100.000 kHz 624.21678 MHz 20.63 dim -9.17 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -49.86 dbm -36.86 dB
S
i J ) e i 1 )
Date: 21.SEF 023 11:45:38

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
Limit ¢heck PABS | SPURIGIE CHMEKARS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 uIE’I_:'JH PURIOUS_) INE_ABS PABS 20 dB;’:i‘p S
10 dem f 10derh “\
ode J! 1\ i uaJ i
-10 dem | | -10 :IL&- -
SPURIOUS_LINE_ABS \
-20 dBm # =20 gBm l
.30 dom ’Mf{ \H% dBm '
-40 dBm 40 dBm '\““ W’r\
P
/ —
-50 dBm o -50 dBm
e
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,98002 MAz -30.70 dem ~17.70 dB 847.000 MHZ 849,000 MHZ 100 000 kHz 847 01400 Mz 13,60 dbm 16.95 08
523.000 MH2 | B4.000 MHz 20.000 kiz £23,59550 MHz ~26.68 dbm -13.60 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -29.14 dBm -16.14 dB
824.000 MHz 826,000 MHz 100.000 kHz 82462238 MHz 13.87 dBm -16.13 dB 850.000 MHz B860.000 MHz 100.000 kHz B850.03497 MHz ~34.46 dBm “21.46 dB
T
I 1 P
Date: 21.5EP.2023 11:53:28

1 A105 of A255

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZK48G

Page Number




SPORTON LAB.

FCC RF Test Report

Report No. : FG391402B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PABS
. . . AkS Line _$PURIDUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P /_\ 20 dhine /ﬁ S
10 dem 10 dBm { ]\1|
0dB [ \k 0 dem j
-10 d8m -10 dBm—
SPURIOUS_LINE_ABS m
-20 dem .n‘]\ -20 dBm
-30 dBm J -30 dem J T
-40 dam \w —40'94:”} I
50 dam PRy %o dem \‘ x
T L =
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||[Start 837.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MAz 823,000 MHZ 100,000 kHz 822,09600 MHz -38.18 dBm -35.18 0B 847.000 MHZ 840000 MHz 100,000 Kz 34877153 MHz 20,31 dm .69 0B
823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -22.91 dBm -9.51 dB 349,000 MH= 850,000 MHz 20.000 kHz 240.00050 MH= 51.43 dbm 5,48 dB
824.000 MHz 826.000 MHz 100.000 kHz 624.28671 MHz 20.01 dem -9.99 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -49.36 dbm -36.36 dB
S
T
i [ i 1 )
Date: 21.SEP 023 11:4B:32

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
6 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dbm /.""‘"“""“" v \ 10 di/r".' "““"‘\
ode - 0de t
I ‘ '
-10 dBm f | -10 dpm.
SPURIOUS_LINE_ABS ‘ \
20 dem J 20 dem J
-30 dem \‘hh 30 HBm
T m\m’] \ .
40 dem s -40 dem T
50 dom L 50 dem [
A__«J_M -5\-‘\_-“
60 dBm 50 derm
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | __Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.98801 MHz -34.61 dém -21.61 d& 547.000 MHz 849.000 MAz 100.000 kHz 847.91200 MHz 12.62 dBm -17.18 dB
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -29.57 dém -16.57 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -29.66 dBm -16.86 dB
£824.000 MHz 826,000 MHz 100,000 kHz 825,08392 MHz 12.94 dBm -17.06 dB B50.000 MHz B80.000 MHz 100000 kHz BE0.00500 Mz 3844 cbm 3544 db
T
I 1 P
Date: 21.5EP.2023 11:54:36 Date: 21 12:03:47

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZK48G

Page Number 1 A106 of A255




SPORTON LAB.

FCC RF Test Report Report No. : FG391402B

LTE Band 5/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 db Mode Auto Sweep
S6L Count 100,100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Gheck PAES | SPURIGIECHNEKABS PAES
¥ ; ; Aks Line _§PURIDUS_LINE_ABS PAS
20 ghine —FPURIOUS_|INE_ABS P F\ 20 gbine ﬂ 5
10 dem ]( \ 10 dBm: ( .\
ods { \. 0 dem j
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS \ f
-20 dBm IIJH( -20 dBm
-20 dBm j 'l'h -30 :IBW \
40 dem A\\w .:j(gé | |
-50 dém - -50 dem \
[N R et Iy PV S
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -42.72 dém -36.72 d& 847.000 MHz 849.000 MHz 100.000 kHz 848,74525 MHz 19.29 dBm -10.71 d&
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -24.35 dBm -11.35 dB 543,000 MHz 850,000 MHz 20.000 kHz 540,00050 MHz -92.76 dBm -9.76 dB
824.000 MHz 526,000 MHz 100,000 kHz 824.26474 MHz 19.05 dBm -10.95 dB 550.000 MHz 860,000 MHz 100.000 kHz 850.02498 MHz -50.26 dbm -37.26 db
—
Y
i e N [1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
: ; ; ABS Line _§PURIPUS_LINE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20.dhif
10 dBm ) ) 10 B \
0de L\ 0 uarj I
-10 d8m -10 dpm
SPURIOUS_LINE_ABS ‘ \
-20 dem ‘l -20 gBm ‘
-30 dBm ""Wk. 30 giem \
-40 dem 40 dem -\Mw
-50 dem v -50 dBm b
S e B
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 826.0 MHz | |[Start 8a7.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,89211 MHz -38.13 dBm -25.13 d8 547.000 MHz 849,000 MHz 100.000 kHz 848,30769 MHz 12.02 dBm -17.98 dB
823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -31.73 dém -18.73 dB 349,000 MH= 850,000 MHz 20.000 kHz 240.00050 MH= 3740 dbm 19,40 dB
824.000 MHz 826.000 MHz 100.000 kHz 624.97602 MHz 12.03 dBm ~17.97 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -40.76 dbm -27.76 db
T
) i )
Date: 21.5EP.2023 11:55:44

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZK48G

Page Number

1 A107 of A255




SPORTON LAB.

FCC RF Test Report

Report No. : FG391402B

LTE Band 5/

3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 14.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS

3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P f‘\ 20 ghine S
10 dém ‘ ‘ 10 dBm ’ R
o dd Lk 0 dem f l
-10 d8m i -10 dBm
SPURIOUS_LINE_ABS {/
-20 dem j Y -20 dBm /
-20 dBm J \uﬂ A -30 dBm Jf
N A
W
40 dem = '.-’I Y \"L j A» M“—J\}f\ v\q
50 dem AN “"W/\‘al. -50 dem v A
| L.

-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 821,78122 MHz -41.82 dBm -28.89 de 846.000 MHz 849.000 MHz 100.000 kHz 848,77073 MHz 21.27 dBm -8.73 dB

823.000 MHz 524.000 MHz 30.000 kHz 823.99650 MHz -16.58 dBm -3.58 dB 949,000 MHz 850.000 MHz 30,000 kHz 240,00050 MHz -18.49 dBm -5.49 dB

824.000 MHz 827,000 MHz 100.000 kHz 824.21429 MHz 21.85 dBm -8.15 d& 850.000 MHz 860.000 MHz 100.000 kHz 851,22378 MHz -45.87 dBm -32.87 dB

S
T
i e N [1 e
Date: 21.SEP 023 13:05:30

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 vgrwr
Limit fheck PAES | SPURIGE CHNEKABS_ PARS
6 3 5 ABS Lt SPURIOUS, NE_ABS PAES
20 ghine _FPURIOUS }INE_ABS PABS 20 chine s
10 dBm e prr -
ode f/ | dem i
|
-10 dem | -10 dem .
SPURIOUS_LINE_ABS ’ l
-20 dem l -20 dBm ‘
-30 dom -30 dem
40 dom el Wwﬂw j 0 o \Wﬂw
.‘M//’” \
-50 dem -50 dem
e At ,-)”JV‘
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,69231 MHz -34.06 dém -21.06 d& 846.000 MHz §49.000 MHz 100.000 kHz §46.34015 MHZ 10.69 dBm -19.11 d&
523.000 MH2 | 694,000 MHz 30.000 kHz £23,53550 MHz -29.04 dbm -16.04 d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -31.86 dBm -18.86 dB
524.000 MHz 527,000 MHz 100,000 kHz 825,59890 MHz 10.07 dBm -19.93 dB 850,000 MHz 860.000 MHz 100000 kHz £ED.15451 MHz ~36.52 cbm 2562 db,
Y
I it i
: 21.SEP.2023 13:0B:55

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZK48G

Page Number 1 A108 of A255




SPORTON LAB.

FCC RF Test Report

Report No. : FG391402B

LTE Band 5/ 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum L

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 14.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECHNEKARS PABS

3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P {‘\ 20 ghine 5
10 dem | 10 dBm: !
o dd l\' 0 dem J !
-10 d8m i -10 dBm
SPURIOUS_LINE_ABS h f
-20 deém j 1[ -20 dBm / \l
-30 dBm -30 dBgn— T
WA A Al |
-40 dBm " ﬂ}'ﬁ % f{mam =
PR b, Moo,
-50 dem: P T -50 dem: i -
o Prpd ™ S

-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822,50849 MHz -41.28 dBm -28.28 de 846.000 MHz 849.000 MHz 100.000 kHz 848.,74675 MHz 21.27 dBm -8.73 dB

823.000 MHz 524.000 MHz 30.000 kHz 823.99950 MHz -15.62 dBm -2.62 dB 949,000 MHz 850.000 MHz 30.000 kHz 849.00050 MHz Z17.74 dBm 474 dp

824.000 MHz 827.000 MHz 100.000 kHz §24.20520 MHz 21.05 dBm -8.95 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -44.21 dbm -31.21 dB

S
T
i e N [1 e
Date: 21.SEP 023 13:06:38

13:16:47

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

=: 21.SEP.2023 13:10:04

Spectru u%,:' Spectrum
Ref Level 30.00 dém  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
6 5 5 ABS Li SPURIOUS, NE_ABS. PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm 1
0 dB } dBm: .‘
-10 dem -10 dBm -
SPURIOUS_LINE_ABS ‘ |
-20 dem I 20 dBm i
-30 dem -30 dem
S j‘ J\
-40 dBm SIS dl.\, -40 dBm [,
_,Mf“ff e i
.
-50 dBm -50 dBm
I PSS,
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£15.000 MHz | £23.000 MHz 100,000 kiz 522,63636 MHz ~33.77 dém 2077 d& 46000 MiE | B45 o0 Wiz 100,000 Kiz e o561 cB -ZUWI
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,99550 MHz -31.59 dém -18.59 d& 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -33.06 dBm -20.06 dB
£24.000 MHz 527000 Mtz 100.000 kHz 82520130 MHz 9.43 dBm -20.57 d 850.000 MHz 860.000 MHz 100.000 kHz 850,28471 MHz -36.53 dBm -23.99 dB
Y
) i )

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZK48G

Page Number 1 A109 of A255



SPORTON LAB.

FCC RF Test Report

Report No. : FG391402B

LTE Band 5/ 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum L

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 14.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P [\ 20 ghine 5
10 dBm / ‘l 10 dBm: [ t
0 o8 - 0 dem |‘
\ |
-10 d8m -10 dBm |
SPURIOUS_LINE_ABS ﬁ
“20 dem 'h -20 dBm f
-30 dBm j M - -30 dem \J t
o SN || PR ARE
A B \
A ol . a)
50 dem ] = e~ -50 dem I
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 821,78021 MHz -44.08 dBm -31.08 de 846.000 MHz 849.000 MHz 100.000 kHz 848.76474 MHz 19.54 dBm -10.46 d&
823.000 MHz 524.000 MHz 30.000 kHz 823.99950 MHz -18.81 dBm -5.81 d8 349,000 MH= 850.000 MHz 30.000 kHz 849.00050 MHz 220,45 dBm Z7.45 dp
824.000 MHz 827,000 MHz 100.000 kHz 924,22328 MHz 20.34 dBm -0.66 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -46.34 dBm -33.34 dB
S
T
il A I [] [ ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

=: 21.SEP.2023

13:11:12

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, NE_ABS. PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dem
ods
-10 dBm } 10 dBm -
SPURIOUS_LINE_ABS ]|
20 dem 20 dim }
-30 dBm -30 dem
-40 dBm mem ! 40 dBm Jl
,'/"MMM [ k’"k,w P
50 dBm 50 dem
—
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,61230 MAz -37.60 dem -24.60 d& 846.000 MHZ 849,000 MHZ 100,000 kA2 846 57662 Mz 867 dbm —51.99 08
523.000 MH2 | 694,000 MHz 30.000 kHz £23,99550 MHz -34.64 dbm -21.64.d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -33.72 dm -20.72 dB
824.000 MHz B27.000 MHz 100.000 kHz 826.32418 MHz £.14 dBm -21.66 dB 850.000 MHz 860.000 MHz 100.000 kHz 85012488 MHz -40.45 dBm -27.45 dB
T
I 1 P

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZK48G

Page Number 1 A110 of A255




SPORTON LAB.

FCC RF Test Report

Report No. : FG391402B

LTE Band 5/5MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

14:16:53

m
ectrum = = um v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS, PAS!
20 ghilie ~FPURIOUS_LINE_ABS P (,\ 20 ghine S, 5
10 dBm \ 10.dém "
0 de r‘ \L\ 0 dém J‘I \
-10 d8m i -10 dBm 1
SPURIOUS_LINE_ABS L1 *y’ ;
-20 dem f 4\’ -20 dBm m'u \
-30 dem II.I A 30 dam m l‘ﬂ ‘i
" J
oo f o Aol A LF \
| A I S | A A AN
-~
50 dam = . 50 dem - Ar —
R R | T
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 821,80519 MHz -44.02 dBm -31.02 de '844.000 MHz 849.000 MHz 100.000 kHz 848.66783 MHz 21.23 dBm -8.77 dB
823.000 MHz 524.000 MHz 50.000 kHz 823.99351 MHz -16.37 dBm -3.37 dB 49,000 MHz 850.000 MHz 50,000 kHz 840,02647 MHz -17.78 dBm ~4.78 dB
824.000 MHz 929,000 MHz 100.000 kHz 924,32218 MHz 21.62 dBm -8.38 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.84416 MHz -44.78 dBm -31.78 dB
S
T
i e N [1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem 10 48m
[‘W'»W-MM e w»-.-\ ,J\S“‘«‘W-WWMMM ot pandrgries
0 dB - + dem
-10 dBm } \ 10 dBm
SPURIOUS_LINE_ABS / k \
20 dem I 20 dBm l\
-30 dBm -30 dem
— / \
_40 dem S M 40 dem
|- e
i -50 dBm
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 821,12587 MHz -35.62 dbm -22.62 05 544,000 Mz | 849,000 Mz 100.000 KAz 344 61608 Mz 581 B P15 E
523.000 MH2 | 694,000 MHz £0.000 kHz £23,59550 MHz ~29.50 dbm -16.50 d& 849,000 MHz 850,000 MHz 50,000 kHz 849,00649 MHz -30.77 dBm -17.77 dB
£24.000 MHz 529.000 MHz 100.000 kHz 824.65184 MHz 8.24 dBm -21.76 d& 850.000 MHz 860.000 MHz 100.000 kHz 85148352 MHz -39.52 dBm -26.52 dB
T
I 1 P
: 21.5EP.2023 13:2

Sporton International Inc. (ShenZhen) : Al11 of A255
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : 2AFZZK48G

Page Number



SPORTON LAB.

FCC RF Test Report

Report No. : FG391402B

LTE Band 5/5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

(=)

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level

s um

30.00 dem  Offset 14.00 dB Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr [@1 avoPwr

Limit §heck PABS | SPURIGIECLiNEKARS_ PABS

3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P /_\ 20 ghine ?- S
10 dBm /l \ 10 dBm “
o dd ] 1 0 dBm J} L
-10 dem I H' -10 dBm t
SPURIOUS_LINE_ABS le l
-20 dBm J\J 11}.1" -20 dBm Mj' .\
-30 dBm J“, b\\ h\ -30 dgm ﬂ’ b
"
| il Py AN
-40 dem W vl.._w Ry R ,r‘{;“éum.,‘ e — S NJ.N
50 dem e 50 dém A AN
N B, T
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 822,16484 MHz -43.73 dBm -30.73 d& '844.000 MHz 849.000 MHz 100.000 kHz 848.63786 MHz 21.27 dBm -8.73 dB

823.000 MHz 524.000 MHz 50.000 kHz 823.99451 MHz -17.00 dém -4.00 dB 49,000 MHz 850.000 MHz 50,000 kHz 340,00643 MHz -17.55 dBm -4.55 dB

824.000 MHz 929,000 MHz 100.000 kHz 824,34216 MHz 21.13 dBm -8.87 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.84416 MHz -43.13 dBm -30.13 dB

S
T
i e N [1 e
Date: 21.SEP 023 13:25:31

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Spectrum

Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dem 12&%
o TN AN A AN i W‘”W’“‘V“"—-“\NW\
it |
0dB f dem
| 1
-10 dBm f 10 dBm ‘
SPURIOUS_LINE_ABS ( 1 %
20 dem r) il \
-30 dBm ﬂr -30 dem t
40 dBm 40 dBm
I e W__,._,—-—-.-.._\
-ﬁ’"‘-
-50 R 50 dem
60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 820.0 MHz_||[['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 921,47752 MAz -40.01 dém -27.01 d& 844.000 MHZ 849,000 MHZ 100 000 kHz 894 51160 Mz =32 dom —o0.66 0B
523.000 MH2 | 694,000 MHz £0.000 kHz £23,58052 MHz -31.63 dbm -18.63 d8 849,000 MHz 850,000 MHz 50,000 kHz 849,00749 MHz -31.04 dBm -13.94 dB
824.000 MHz £29.000 MHz 100.000 kHz 824.92158 MHz £.72 dBm -23.28 dé 850.000 MHz 860.000 MHz 100.000 kHz 851.56344 MHz -41.53 dBm -28.93 dB
T
I 1 P
Date: 21.5EP.2023 13:

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZK48G

Page Number 1 A112 of A255




SPORTON LAB.

FCC RF Test Report

Report No. : FG391402B

LTE Band 5/5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum L

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS

3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P [\ 20 ghine 5
]
10 dBm 1 \ 10 dBm i
o dd | 0 dBm Jj \
-10 d8m J k‘t -10 dBm L
SPURIOUS_LINE_ABS ‘./ i
-20 dem f \’ 20 dim ﬂl \
-30 dBm j \h] "\ -30 dgm ﬂnib )
\ " f |
. i A .
L] R VO Y ® T '\m
50 dam YA aNWaT, 50 dem Frok
— ettt st

-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 822,18082 MHz -46.11 dBm -32.11 de '844.000 MHz 849.000 MHz 100.000 kHz 848.,68282 MHz 20.23 dBm -9.77 d&

823.000 MHz 524.000 MHz 50.000 kHz 823.97353 MHz -19.22 dBm -6.22 dB 49,000 MHz 850.000 MHz 50,000 kHz 549,00150 MHz -18.87 dBm -5.87 dB

824.000 MHz 829.000 MHz 100.000 kHz 82435215 MHz 19.51 dém ~10.39 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.84416 MHz -45.88 dbm -32.88 dB

S
T
il A I [] [ ]
Date: 21.SEP 023 13:26:42

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
¥ . ' abs Line _§PURIOUS_|INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dem 10 dém
R e SV LS e, Hrheptana,
d A e
08 { + dem
-10 dBm ’ | 10 dBm
SPURIOUS_LINE_ABS )
20 dem { 20 dBm L
-30 dBm j -30 dem \
-40 dem — 40 dem
IO Pty -~ LTV N—
e
50 dom— 50 dem
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 820.0 MHz_||[['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 921,92507 MAz -40.53 dem -27.53 dB 844.000 MHZ 849,000 MHZ 100,000 kA2 84510140 MHZ 657 cbm —5.79 08
523.000 MH2 | 694,000 MHz £0.000 kHz £23,59750 MHz -32.18 dbm -19.18 d8 849,000 MHz 850,000 MHz 50,000 kHz £49,00250 MHz -33.67 dBm -20.87 dB
£24.000 MHz 529.000 MHz 100.000 kHz B825.40500 MHz 5.69 dBm -24.31 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,05495 MHz -42.08 dBm -25.08 dB
T
I 1 P
Date: 21.5EP.2023 13:30:16

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZK48G

Page Number 1 A113 of A255




SPORTON LAB.

FCC RF Test Report

Report No. : FG391402B

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

21.SEP.2023 14:14:48

D

] o
ectrum = s um v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line SPURIOUS_LINE_ABS. PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s \
10 dBm ‘ 10 dBm / l
0 dB 0 dem
| ]
A |
-10 d8m fl 4 -10 dBm 7
SPURIOUS_LINE_ABS IJ h&[ o LL
20 dem i T 20 dim | \
-30 dem Ly i -30 dem ] A
N I f f 4
40 dBm \ [ H\ /r."\\ 4 B@ | ,\r !
. J i A 1\. L.ﬁh/\\_/\j\/\,. e L JN v AVANE AN e VA |g
50 dem IR 50 dem 1
e —
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 834.0 MHz | (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 522,39600 MHz ~43.74 dém -30.74 dB 539,000 Mz | 849,000 Mz 100,000 kiz e e e 2071 dbm _QWI
£23.000 MHz 824,000 MHz 100,000 kHz 823,99351 MHz -20.58 dém -7.58 dB 549,000 MHz 850,000 MHz 100,000 kHz 34000740 MHz -10.48 B 648 dB
824.000 MHz £34.000 MHz 100.000 kHz 824.59441 MHz 20.02 dBm -9.07 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.10490 MHz -47.78 dbm -34.78 db
T
Il - i [ o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

© 21.5EP.2023 14:

spectrum u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
¥ . ' abs Line _§PURIOUS_|LINE_ABS, PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dem 10 dém
o et Pt post Pt P v-rw’-».,-l MWNMWWWWMM,.VMM
0 dB \ 0 HBm ‘
-10 dBm ‘ {0 dem
SPURIOUS_LINE_ABS \ l
20 dem k 30 dem \
-30 dBm /a0 dem L
B — = 40 dBm W'k ——
-50 dem -50 dem: —
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 921,28571 MAz -30.04 dem -26.04 dB '839.000 MHZ 849,000 MHZ 100 000 kHz 84007303 MHz 575 obm —54.95 0B
523.000 MHz | B94.000 MHz 160.000 khz £23,59550 MHz -33.11 dém -20.11 d8 849.000 MHz  850.000 MHz 100,000 kHz 849,01049 MHz -33.43 dm -20.43 dB
£24.000 MHz 534.000 MHz 100.000 kHz 83149750 MHz 5.45 dBm -24.55 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -42.67 dBm -29.67 dB
T
I 1 P

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZK48G

Page Number 1 Al114 of A255



SPORTON LAB.

FCC RF Test Report Report No. : FG391402B

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit dheck BAES | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 ghine S .
10 dBm 10 dBm: Hl
0 dB 0 dem j l
-10 dem i -10 dBm J
SPURIOUS_LINE_ABS r % J \
-20 dem j \"L -20 dBm ! \
-30 dém 4 i -30 dém ] 1k 1
f 1 | 1 I Ial
-40 dBm: r ! \i‘ ’\\ ~4de il li\ T k!
. ﬂ,w M pond 1V L’"\J\\ Pt WA ~JIL W A A M N
50 dem— ey 50 dem
YA
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stﬂ 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
15.000 MHz 823.000 MHz 100.000 kHz §22,10889 MHz -44.21 dBm -31.21 d8 839.000 MHz 849,000 MHz 100.000 kHz 548, 40555 MHz 20.54 dBm -9.46 db
823.000 MHz 824,000 MHz 100.000 kHz 823.99950 MHz -18.15 dBm -5.15 dB 949,000 MHz 850,000 MHz 100,000 kHz 840,01340 MHz -20.08 dBm -7.05 dB
824.000 MHz 834.000 MHz 100.000 kHz 82461430 MHz 20.71 dBm -9.29 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.94406 MHz -47.04 dbm -34.04 dB
\
il A I [] o
Date: 21.SEFP.2023 14:24:08 Date 21. 14:31:12

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dem 10 dém
PP SRR e N P T ¥ LU PV Tasiah e O PUUSPTPAP SRR B
0B i || Py
| |
-10 dBm | -10 dBm
SPURIOUS_LINE_ABS l l
20 dem f 30 dem
i i t
-20 dBm ;r J»rSEI dBm W
-40 dam 40 dBm 5
pley I e s o
-50 dem -50 dem:
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MHz | £23.000 MHz 100,000 kriz 522,84416 MHz ~41.87 dém -26.67 dB 539,000 Mz | 849,000 Mz 100,000 Kiz 341 57243 Mz 28 B 2575 0B
523.000 MHz | B94.000 MHz 160.000 khz £23,59750 MHz -34.67 dBm -21.67 d8 849.000 MHz  850.000 MHz 100,000 kHz 5849,02947 MHz -35.60 dBm -22.80 dB
824.000 MHz B34.000 MHz 100.000 kHz 833.14585 MHz .19 dBm -25.61 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.08492 MHz -42.52 dBm -29.92 dB
T
I 1 P
Date: 21.5EP.2023 14:2 21 14:34:46

Sporton International Inc. (ShenZhen) 1 A115 of A255
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : 2AFZZK48G

Page Number



SPORTON LAB.

FCC RF Test Report

Report No. : FG391402B

LTE Band 5/ 10MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
B 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine s {
10 dem l 10 dem i H
0 | &1 0 dem ,‘ i
-10 dem ’J | -10 dBm A
SPURIOUS_LINE_ABS ) M 1{ \\
-20 dem o -20 dBm /
-30 dBm ! M\ i -30 dB 1 “
[l - ! i | “
» \
-40 dem \ i ﬂ L -40.dBm I A
\ T | Ay
j N J i, | N P T pail ot il N 1“
-50 dBm i -50 dem vy
SISO UV A L
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts StE 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz §23.000 MHz 100.000 kHz §22,10090 MHz -46.81 dBm -33.81 d& §30.000 MHz 849.000 MHz 100.000 kHz 846,41558 MHz 19.89 dBm -10.11 dB
823.000 MHz 524.000 MHz 100.000 kHz 823.99950 MHz -19.48 dBm -6.48 dB 349,000 MH= 850,000 MHz 100,000 kHz 340.06543 MHz 20,44 dBm 744 dp
824.000 MHz £34.000 MHz 100.000 kHz £24.60440 MHz 20.29 dBm -9.71 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,33457 MHz -48.55 dBm -35.55 dB
T
) v I [ >

LSEP.2023

1

1:25:17

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURISHIE CGHEEKARS_ PABS
. . ' abs Line _§PURIOUS_|LINE_ABS, PABS
20 ghine —BPURIOUS_LINE_ABS PASS JL
10 dBm 10 dBm
o S PN AN —M\/M\ J— - vw\
-10 dem -1 dem i
SPURIOUS_LINE_ABS \ !
-20 dem f |l -0 cem !
-30 dem H fjsu dem
i \
-40 dam 'y 40 dem W
SR M e |
-50 dem -50 dem:
-60 dam 50 dBm
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,77223 MRz -44.13 dem -31.13 06 '839.000 MHZ 849,000 MHZ 100 000 kHz 845 17662 Mz 381 dbm o6.16 08
523.000 MHz | B94.000 MHz 160.000 khz £823,59051 MHz -34.60 dbm -21.60 d& 849.000 MHz  850.000 MHz 100,000 kHz £49,00050 MHz -36.62 dBm -23.62 dB
£24.000 MHz 534.000 MHz 100.000 kHz 83145754 MHz 3.74 dBm -26.26 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,11489 MHz -45.24 dBm -32.24 dB
Y
I 1 P

Date:

21.5EP.2023

Sporton

International Inc. (ShenZhen)

Page Number

1 A116 of A255

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AFZZK48G



SPORTON LAB.

FCC RF Test Report

Report No. : FG391402B

Conducted Spurious Emission

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
EL m [ spectrum o
Ref Level 0.00 dBm  Offset 14,00 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 14,00 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS
-10 difE— -10 ddft—
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30 dBm -30 dBm
-40 dBm
I . .
i T — 50 dBm | 1 — =
J 50 dBm J
L W\
m . m
80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz | || Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811.19766 MHz -65.22 dBm -52.22 dB 30.000 MHz §15.000 MHz 100.000 kHz 810.7560% MHz -65.39 dBm -52.39 dB
860,000 MHz 1.000 GHz 100.000 kHz 984.57667 MHz -64.98 dBm -51,98 dB 860,000 MHz 1.000 GHz 100.000 kHz 867.58333 MHz -65.05 dBm -52.05 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65008 GHz -44.10 dBm -31.10 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -42.67 dBm -29.67 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.62480 GHz -49.97 dBm -36.97 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95226 GHz -49.52 dBm -36.52 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00275 GHz -50.28 dBm -37.28 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00225 GHz -50.12 dBm -37,12 d&
\ I ) ] ( Il J w
D Date: 21.SEP.2023 11:56:4
Highest Channel / QPSK
Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
50 dBm lll . ]
60 dem—t
qm""J
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 814.23953 MHz -65.33 dém -52.33 d8
860,000 MHz 1.000 GHz 100.000 kHz 955,50333 MHz -64.79 dem -51.79 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -43.40 dbm -30.40 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.91126 GHz -49,96 dBm -36.96 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.00875 GHz -50.29 dBém -37.29 d&
i
I J -
Date: 21.

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZK48G

Page Number

1 A117 of A255



SPORTON LAB.

FCC RF Test Report

Report No. : FG391402B

LTE Band 5/ 3MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

(=)

Spectrum

Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
INE_ABS PABS 10 dde INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
-40 dBm
|
1 50 dbm T ——
T -60 dBm
")
ke
-80 dBm
-90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.48484 MHz -64.03 dBm -51.03 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.97547 MHz -65.23 dém -52.23 dB
860,000 MHz 1.000 GHz 100.000 kHz 980.23667 MHz -64,82 dBm -51,82 dB 860,000 MHz 1,000 GHz 100.000 kHz 907.25000 MHz -64.91 dBm -51.91dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6500%9 GHz -40.11 dBm -27.11 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -39.55 dBm -26.55 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94076 GHz -49.78 dBm -36.78 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92726 GHz -49,91 dBm -36.91 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00275 GHz -50.32 dBm -37.32 db 7.000 GHz 9,000 GHz 1.000 MHz 7.00025 GHz -50.28 dBm -37.28 d&
_— —_—
] (] A

Highest Channel / QPSK

Spec 1 n‘?
Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm
|
-50 dem - o N
-60 dBém J
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 812.37516 MHz -65.32 dBm -52.32 d8
860.000 MHz 1,000 GHz 100.000 kHz 865,20333 MHz -64.64 dém -51.64 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -39.71 dim -26.71 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.93876 GHz -43.94 dBm -36.94 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.02024 GHz -50.30 dBm -37.30 d&
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LTE Band 5/5MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.00 dB

Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14,00 dB

Mode Auto Sweep

(@1 Avgrwr
PABS Limit
INE_ABS PABS 10 dde INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
-40 dBm
L o E— |l 50 cem L L -
F -0 dBm —
1
e
-80 dBm
-90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.87734 MHz -61.77 dBm -48.77 dB 30.000 MHz 815.000 MHz 100.000 kHz 810.80516 MHz -64.80 dBm -51,80 dB
860,000 MHz 1.000 GHz 100.000 kHz 944 81667 MHz -64,87 dBm -51,87 dB 860,000 MHz 1,000 GHz 100.000 kHz 976.31667 MHz -65.04 dBm -52.04 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6500%9 GHz -40.53 dBm -27.53 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -39.64 dBm -26.64 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91826 GHz -49,99 dBm -36.99 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91476 GHz -49.,84 dBm -36.84 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.02274 GHz -50.28 dBm -37.28 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00975 GHz -50.00 dBm -37,00 d&
_— —_—
] (] A

Highest Channel / QPSK

Spec 1

Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm
-50 dBm 1~ o
-60 dem—T-
oyt
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 211.59016 MHz -65.27 dBém -52.27 d8
860.000 MHz 1.000 GHz 100.000 kHz 960.77667 MHz -64.80 dem -51.80 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -38.91 dim -25.91 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.95426 GHz -49,89 dBm -36.89 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.00975 GHz -50.45 dBm -37.45 d&
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LTE Band 5/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit
: INE_ABS PABS 10 dpe INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
T -40 dBm
] ‘ — -50 dém 1 ~— —
J 50 dBm
L
i
.80 d8 -80 dBm
a0 de -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz | |[[ start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.82828 MHz -55.06 dBm -42.06 dB 30,000 MHz 815.000 MHz 100.000 kHz 814.58257 MHz -64.55 dBm -51.55 dB
260,000 MHz 1.000 GHz 100.000 kHz 981.96333 MHz -64,72 dBm -51.72 dB 360,000 MHz 1,000 GHz 100.000 kHz 997.55000 MHz -64,76 dBm -51.76 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64955 GHz -42.39 dBm -29.35 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.66458 GHz -38.66 dBm -25.66 db
3.000 GHz 7.000 GHz 1.000 MHz 6.94926 GHz -49.85 dBm -36.85 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.97125 GHz -49,94 dBm -36.94 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.01175 GHz -50.32 dBm -37.32 db 7.000 GHz 9,000 GHz 1.000 MHz 7.00525 GHz -50.23 dBm -37.23 d&
—_— —
] (] ) (]
13:50:08
Highest Channel / QPSK
Spec 1 n‘?
Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
50 dem " - —
-60 dem J
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 814.23953 MHz -65.10 dBm -52.10 d8
860,000 MHz 1.000 GHz 100.000 kHz 894.74333 MHz -64.65 dBm -51.65 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -40.51 dBm -27.51 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.93776 GHz -49,82 dBm -36.82 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.00125 GHz -50.02 dBém -37.02 d&
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Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz 2.5ppm

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0013
40 Normal Voltage 0.0030
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0017
0 Normal Voltage 0.0024

PASS
-10 Normal Voltage 0.0021
-20 Normal Voltage 0.0030
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0018
20 Normal Voltage 0.0000
20 Battery End Point 0.0010

Note:
1. Normal Voltage = 3.89 V. ; Battery End Point (BEP) = 3.45 V. ; Maximum Voltage = 4.45 V.
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